Ceptudmkar KauecrtBa - Inspection Certificate - Priifbescheinigung
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[aTa - Date - Datum
26.02.2025

Otrpy3ka Ne - Load - Ladung

3aka3 Ne-Order-Auftrag

MokynaTensb - Buyer - Besteller

I'py3ononyyartens - Cosignee - Empfanger

Ceptudukat Ne - Certificate No-Zeugnis Nr
000011901

ToBapHbIN 3HaK
Trademark

Litamn NHcnekTopa
Inspectors stamp

GS

OTK

Warenzeichen Abnahme-Stempel

MapkupoBka - Marking - Kennzeichnumg
Pack No, Product, Grade, Finish, Dimension, Weight, pcs.

YnakoBka Ne, Mpoaykums, Mapka, Obpabotka, Pa3vep, Bec, kon-Bo LiT.

O6bem noctaeku - Extent of delivery - Lieferumfang

YnakoBka Ne - Pack - Kolli
05767_00030, 00031

TpeboBaHus - Requirements - Anforderungen

ASTM A240/240M; ASTM A480/480M; EN 10028-7; ASTM A262 pr.E, “The
Strauss Test”; EN ISO 3651-2-A

Mpoaykums - Product - Erzeugnisform

Stainless steel coil, cold rolled, heat treated, pickled, skin passed 2B, cut edge
/ PynoH n3 HepxxaBeloLLen ctanu, XonogHokaTaHblii, TepmMoobpaboTaHHbIi,
TpaBneHbI, APeCcCMpOoBaHHbIN 2B, kpoMka obpesHasi

Mapka - Grade - Werkstoff
321

Mpovecc BbINnaBku (CNpaBo4HO)
Melting process (for info)
Erschmelzungsart (fiir info)

E+AOD

Mo3. Mnuta/PynoH Ne Pasmep, mm MnaBka Ne MapTnsa Ne KonuyectBo, epn.nam.
ltem Plate/Coil No Dimension, mm Heat No Lot No Quantity, unit
Pos  Blench/Spule Nr Ambessung, mm Schmelze, Nr Lot Nr Menge, Einheit
1 05767_00031 0,50x1250 Y240713B25 10,342 mt
2 05767_00030 0,50x1250 Y240713B25 10,284 mt
Xumnyeckuin coctae - Chemical Composition - Chemische Zusammenzetzung, %
Mnaska Ne - Heat Ne - Schmelze Nr
C Cr Cu Mn Mo N Ni P S Si Ti
min - 17 - - - - 9 - - - -
max 0,08 19 - 2 - 0,1 12 0,045 0,03 0,75 0,7
Y240713B25 0,026 17,31 0,04 1,06 0,03 0,014 9,11 0,033 0,002 0,53 0,239
PesynbTaThl TECTUpOBaHUs - Test results - Priifergebnisse Direc. Top/Bottom Form Location
(1IN/mm2 = 1MPa) T = Transverse F = Front P = Flat 1 = Center 3 = Standart
(1H/mMM2 = 1MIa) L = Longtudinal B = Back C =Round 2 = Close to Surface 4 = At 1/4 of thickness
Mpenen Mpenen Mpepnen TBepaocTb OTHOCUTENBHO
Plate/Coil No 5 S }*% . ‘i NPOYHOCTY Teky4yecTu Teky4yecTu € yanuHeHve
o g g 5 g MMa | Rm MMa | Rp 0.2
a » 3 &L ~ MPa MPa MMa | Rp 1.0 HV % | A50
min 515 205 - - 40
max - - - - -
05767_00030, 00031 T F 3 P 20 617 246 273 149 57

HononHutensHasa MHdopmauus - Other information - Andere Informationen :

ASTM A262 pr.E: OK; EN ISO 3651-2-A : OK

The material is found to comply with order requirements / lpoaykumus cooTBeTCTBYeT TpeGOBaHUAM 3aKa3a

Quality Control Department
OTK

26.02.2025



